



# SLN TESTING LABORATORY

AN ISO 9001 : 2015/OHSAS Certified Laboratory



# 15, Premnagar, Pipeline Road, Laggere, Bangalore - 560 058.

Mob. : 9844086162, 9538888098, E-mail : slntestinglaboratory@gmail.com, Web : www.slnlabs.com

## TEST REPORT

Page No. 1 of 1

<b>Report No :</b> SLNLT210070014	<b>Report Date :</b> 07/07/2021
<b>Issued To:</b> M/s. Korvi Fullers Earth Processing Industry Khuba Complex, Khuba plots, Gulbarga - 585102.	<b>Customer Reference :</b> Verbal
	<b>Date of Receipt :</b> 01/07/2021
	<b>Date of test start :</b> 01/07/2021
	<b>Date of Completion of test :</b> 07/07/2021
<b>Sample Submitted By :</b> Customer	<b>Sample Particulars :</b> Organic Manuer

**Test Method Reference:** - Fertilizer control order Manual.

<u>Sl. No</u>	<u>Parameters</u>	<u>Units</u>	<u>Results</u>
01	Moisture	%	6.8
02	Particle Size	%	94.6
03	Bulk Density	g/cm <sup>2</sup>	0.91
04	Total Organic Carbon	%	16.5
05	Total Nitrogen as N	%	1.44
06	Total Phosphorous as P <sub>2</sub> O <sub>5</sub>	%	5.86
07	Total Potash as K <sub>2</sub> O	%	1.02
08	NPK Nutrients - Total N, P <sub>2</sub> O <sub>5</sub> & K <sub>2</sub> O.		8.32
09	C:N Ratio	----	16.0
10	pH Value	--	7.11
11	Conductivity	dS/m	3.2
12	Pathogen	----	Absent
13	Heavy Metals		
a	Arsenic as As	ppm	<0.01
b	Cadmium as Cd	ppm	<0.01
c	Chromium as Cr	ppm	<0.01
d	Copper as Cu	ppm	6.8
e	Mercury as Hg	ppm	<0.01
f	Nickel as Ni	ppm	<0.01
g	Zinc as Zn	ppm	18.6

\*\*\*\*\*End of the Report\*\*\*\*\*



- Note :**
1. The results listed pertain only to the tested samples and applicable parameters.
  2. Samples will be destroyed after 15 days from the date of issue of test certificates unless & otherwise specified and all perishable samples will be destroyed immediately after tests conducted.
  3. This report is not be reproduced either wholly or in part and can not be used an evidence in the count of law and should not be used in any advertising media without prior written permission.
  4. Sampling not done by us, unless specified.